
CITY OF
SALMON

GROWING POSSIBILITIES

Water Facility
Planning Study

January 2020

KA #217105

mhill
Text Box
DRAFT



January 2020 
City of Salmon 
Water Facilities Planning Study 

 
 

217105-000  Page i 
 

TABLE OF CONTENTS 

TABLE OF CONTENTS ................................................................................................................ I 

LIST OF TABLES ....................................................................................................................... IV 

LIST OF FIGURES ...................................................................................................................... V 

AUTHORIZATION ........................................................................................................................ 1 
[...]
National Laboratory, 2005) Infants below six (6) months of age who drink water containing nitrate 
in excess of the MCL could become seriously ill and, if untreated, may die. Symptoms include 
shortness of breath and blue baby syndrome. (U.S. Environmental Protection Agency, n.d.). 
 
Arsenic Rule 
Long-term exposure to arsenic in drinking water has been linked to cancer of the bladder, lungs, 
skin, kidneys, nasal passages, liver, and prostate. Other effects of ingesting arsenic include 
cardiovascular, pulmonary, immunological, neurological, and endocrine effects (U.S. 
Environmental Protection Agency, 2017). The Arsenic Rule was published in January 2001 and 
changed the MCL from 50 ppb to 10 ppb (~0.01 mg/L). 
 
Disinfectants and Disinfection Byproducts Rule 
Disinfectants are used to inactivate many potentially harmful microorganisms, but they may also 
react with natural organic and inorganic material in drinking water, forming disinfection byproducts 



January 2020 
City of Salmon 
Water Facilities Planning Study 

 
 

217105-000  Page 30 
 

(DBP’s). Some DBP’s, such as the trihalomethane chloroform, have been shown to be 
carcinogenic and cause reproductive and developmental effects in laboratory animals. The Stage 
1 Disinfectants and Disinfection Byproduct Rule was promulgated in December 1998 and 
establishes maximum residual disinfectant levels (MRDL) and MCL’s for disinfection byproducts. 
Additionally, this rule addresses removal of total organic carbon (TOC) to minimize the production 
of DBP’s. The Stage 2 Disinfectant and Disinfection Byproducts Rule was promulgated in 
December 2005 and focuses on decreasing DBP concentration peaks in the transmission and 
distribution system. 
 
Radionuclide Rule 
The Radionuclide Rule was promulgated in December 2000 to address exposure to radionuclides 
found in drinking water. This rule retains existing MCL’s for combined radium-226 and radium-
228, gross alpha particle radioactivity, and beta particle and photon activity; and establishes an 
MCL for uranium. (U.S. Environmental Protection Agency, 2017). The purpose of this rule is to 
reduce exposure to radionuclides in drinking water due to the increased risk of cancer from 
exposure. 
 
Nuisance Contaminants 
Some of the nuisance contaminants found in municipal water systems are hydrogen sulfide, 
ammonia, iron, and manganese. Where applicable, these contaminants have been compared to 
the National Secondary Drinking Water Regulations as set by the EPA. These are non-
enforceable guidelines regulating aesthetic water quality parameters. The EPA does not have 
suggested guidelines for hydrogen sulfide and ammonia. 
 
The presence of hydrogen sulfide adversely affects the smell and taste of the water. Hydrogen 
sulfide causes the “rotten egg” taste and odor problems commonly encountered in many wells in 
the area. At concentrations of 1 mg/L, hydrogen sulfide may tarnish some metals, and leave black 
stains on laundry and porcelain fixtures. 
 
Ammonia is found naturally in groundwater supplies or as a result of agricultural and industrial 
processes. According to the studies performed by the World Health Organization, natural levels 
of ammonia are usually below 0.2 mg/L in groundwater. Typically, ammonia has no other impact 
than to the taste and smell of drinking water. Toxic effects from ammonia do not become an issue 
until concentrations of 200 mg/kg of body weight are reached.  
 
Iron naturally occurs in drinking water and is typically found in concentrations ranging from 0.5 
mg/L to 50 mg/L depending on the geologic characteristics of the area. Excessive iron in drinking 
water can cause discoloration and taste problems. 
 
Manganese is a metal found naturally in ground and surface water supplies at concentrations 
ranging from 1 µg/L to 10 mg/L. Its presence in drinking water is not considered a health risk, but 
it can lead to discoloration and precipitate deposition on water fixtures. Iron and Manganese are 
responsible for the “hard” taste in many waters and can be treated by adding a polyphosphate 
when iron and manganese levels are low to moderate. 
 
A chlorine residual of 0.2 mg/L in a water distribution system can be used to eliminate the growth 
of bacteria and other contaminants throughout the distribution system. Chlorination is also used 
to oxidize constituents such as hydrogen sulfide which causes “rotten egg” taste and odor 
problems as well as iron and manganese. 



January 2020 
City of Salmon 
Water Facilities Planning Study 

 
 

217105-000  Page 31 
 

3.3.2 Water Quality Monitoring Program 
The City of Salmon is required to monitor the distribution system for Total Coliform Bacteria, 
Asbestos, Disinfection Byproducts, Lead, and Copper; and the raw water intake for Total Organic 
Carbon and Alkalinity. Additional monitoring is required at the plant manifold for fluoride, Phase II 
and V inorganic chemicals, nitrite, nitrate, volatile organic chemicals, sodium, arsenic, radium, 
uranium, and gross alpha particles. The City must report any violation to Idaho DEQ and has 
experienced violations of drinking water standards in 2012, 2013, and 2016 due to a spike in 
DBP’s. Since that time, quarterly sampling has indicated levels of DBP’s that remain below the 
MCL. 

3.3.3 Source Water Quality and Capacity 
The capacity of a water supply is a function of the water source and water rights held by the water 
supplier. Withdrawal from the source is governed by either the quantity of available water, or the 
limits placed upon the user by the associated water right. Under Idaho water law, a water right 
must be put to beneficial use or a portion up to 100% of the right can be lost (Idaho Department 
of Water Resources, 2017). 
 
The City of Salmon domestic water supply is sourced from four surface water sources, three of 
which are herein termed ‘creek sources’ and the last of which is the Salmon River. All diversions 
from the water sources are located in or near to the City limits and the City provides treatment 
and disinfection for their water. With few exceptions, the sources provide good quality water, and 
land uses around the water sources consist of mainly recreational, residential, commercial, and 
agricultural. 
 
Creek Sources 
Jesse, Chipps, and Pollard Canyon Creeks are largely snow-melt and spring fed creeks which 
originate on the eastern slopes of the Salmon River Mountains west of Salmon. The base of the 
watershed is approximately 4420 feet above sea level while the highest portions climb above 
9100 feet. Soils in the watershed are reported to vary between silt loams and clays, the latter of 
which caused some issues when slow sand filters were Salmon’s sole treatment process 
(Forsgren Associates, 1989). 
 
Water quality from the creek sources is generally good; however, quality can deteriorate during 
heavy storm events and spring runoff when additional sediment and particulate matter can cloud 
the water. The diversion structure is equipped with screens to remove larger objects such as 
branches and leaves that may be present during certain times of the year. Low levels of wood 
preservatives and herbicides have been detected within the treatment process in the past (J. Val 
Toronoto & Associates, 1988). Grazing in the areas contributing stream flow to the creek sources 
has not been a historic concern for the City and formal agreements exist between the City of 
Salmon and the US Forest Service to encourage protection of water quality (J. Val Toronoto & 
Associates, 1988). The current memorandum of understanding between the City and the US 
Forest Service is being updated as of the time of this writing. 
 
Salmon River 
The City holds water rights to the Salmon River, allowing year-round diversions to occur through 
the City’s siphon system at Island Park. A 12-inch transmission line connects the Island Park 
Siphon to the treatment plant roughly 500 vertical feet above (Idaho Department of Environmental 
Quality, 2007). The pump station on Island Park consists of one 125 HP, 900 GPM vertical turbine 
pump, and one 200 HP, 1300 GPM vertical turbine pump. The pumps have a combined capacity 
of 1950 GPM.  



January 2020 
City of Salmon 
Water Facilities Planning Study 

 
 

217105-000  Page 32 
 

The City considers the Salmon River water rights to be supplementary due to the higher cost of 
use resulting from pumping, and the lower quality of Salmon River water compared to the City’s 
creek sources. Water quality in the Salmon River can be heavily impacted by significant storm 
and runoff events; however, additional influences from upstream communities and land use 
adjacent to the river can further degrade water quality.  

3.4 WATER TREATMENT PLANT 

3.4.1 Water Treatment Criteria 
Idaho Public Drinking Water Systems are governed by Section 58 of the Idaho Administrative 
Rules (IDAPA). IDAPA Section 58.01.08 provide required design standards for systems fed by 
surface water sources. A summary of pertinent elements of this administrative section is provided 
below: 

● Intake structures must be capable of the following: 
o Holding velocity of flow into intake to a minimum on 0.5 fps if frazil ice may be a 

problem. Frazil ice is an ice formation that occurs rapidly due to a disturbance in a 
super cooled (temperature below freezing) liquid. 

o Provisions made for cleaning the intake system (including pipelines, screens, and 
intakes) as needed. 

o Provisions made to control the influx of large quantities of fish or debris from 
entering the intake. 

● Filtration facilities shall be designed, constructed, and operated to achieve at least two log 
removal of Giardia lamblia cysts, two log removal of Cryptosporidium oocysts, and one 
log removal of viruses, or they must meet the exception requirements under IDAPA 
58.01.08.518.09.B. 

● Disinfection facilities must be designed, constructed, and operated to achieve two log 
inactivation of viruses for conventional or slow sand filtration technology. 

● Each filter unit must be capable of filtering to waste unless it is shown through continuous 
turbidity monitoring or other means that water quality is not adversely affected following 
filter backwashing, cleaning, or media replacement. 

● Equipment must be provided to continuously monitor the disinfectant residual prior to entry 
into the distribution system. 

● A minimum of two flocculation and sedimentation units shall be provided for redundancy. 
Salmon’s water treatment facility (WTF) is a direct filtration facility, therefore the 
requirements for sedimentation or settling post-flocculation do not apply.  

o Sludge removal design shall provide sludge pipes not less than three inches in 
diameter and arranged to facilitate cleaning. Sludge shall be disposed of as 
required in 58.01.08.540. 

● Low pressure membrane filtration systems shall have at least two units unless it can be 
demonstrated that a secondary source or treatment component can supply the required 
minimum plant design capacity. 

3.4.2 Existing Water Treatment Facility Condition 
The WTF receives raw water directly from either the creeks or Salmon River sources or can 
receive a blended raw water from the pre-sedimentation ponds. Following initial screening at the 
water source diversions, and pre-sedimentation, the water enters the coagulation-flocculation 
stage of the process. A single mechanical in-line rapid mixer is used to incorporate coagulant 
(alum) and polymer into the raw water. Coagulant is only added when color and Total Organic 
Carbon (TOC) increase due to seasonal changes of the source-water, typically during spring 
runoff. As is common for mountain fed rivers and streams, as the snow pack melts, the water 



January 2020 
City of Salmon 
Water Facilities Planning Study 

 
 

217105-000  Page 33 
 

leaches organic acids (TOC) out of the decaying leaves, pine needles, and other forest debris. 
This TOC is a disinfection by product (DBP) precursor that is reduced or removed by a form of 
the coagulation process known as enhanced coagulation. Once the contaminants in the water 
have coagulated, they are aggregated through a process known as flocculation. 
 
Flocculation within Salmon’s WTF is accomplished in the flocculation basin. This basin is 
equipped with a vertical paddle type flocculator which mixes the water to promote the formation 
of pin floc. Pin floc is preferred in membrane filtration plants due to its more rugged structure, as 
opposed to sweep floc that may be used in a conventional treatment plant. The flocculation basin 
utilizes a mud valve to drain the basin and to waste solids through a sump pump. An overflow 
pipe conveys water to an exterior ditch in the event of a membrane feed pump failure or other 
emergency.  
 
The flocculated water is allowed to settle for approximately 11 minutes, at design capacity, before 
the water is pumped through one of four Amiad 300-micron pre-filters (see Figure 3-3) using one 
of three 100 HP Goulds pumps. Normally, two pumps operate at a time while the third provides 
redundant pumping capacity. Finally, the pressurized water passes through the Pall Microza 
membrane filters, the filters have a nominal pore size of 0.1 microns. The water is then disinfected 
with gaseous chlorine and stored in a storage tank to achieve CT requirements.  
 

 
Figure 3-3 Pre-filtration Prior to Membrane Filters 

The Salmon plant staff clean the microfilters every 23,000 gallons using an air scrub that agitates 
the fibers dislodging accumulated solids. This backwash can also be triggered by a pressure 
decay across the membrane modules which indicates membrane fouling due to solids build-up. 
A feed flush or reverse flush (backwash) follows the air scrub to carry any remaining solids or air 
bubbles to the drain. A daily integrity test is conducted to check for broken fibers or leaking seals. 
The membranes are also washed with sodium-hypochlorite solution every 5 million gallons to 
remove recalcitrant solids build-up as well as any organic materials which may have accumulated 
during the interval. Occasionally, more rigorous cleaning (known as clean in place or CIP) is 
undertaken using concentrated sodium hypochlorite, caustic soda, and citric acid solutions to 
provide additional solids and organic removal. 
 



January 2020 
City of Salmon 
Water Facilities Planning Study 

 
 

217105-000  Page 34 
 

The membrane backwashes and CIP cleaning waste are pumped to the backwash waste pond 
at the plant site. 
 
A terminal junction box for a portable standby generator was provided as part of the design of the 
existing treatment plant. The junction box was designed with 600-Amp terminals; however, the 
City does not currently have any emergency power generation capacity. In the event of an 
extended power failure at the treatment plant, the City would be reliant upon storage capacity to 
feed the system. 
 
Fire suppression is provided at the existing treatment plant using a dedicated engine driven fire 
pump that is rated to supply 1500 gpm at 100-psi of raw water from the pre-sedimentation ponds 
to a site hydrant. The pump is housed in a separate building to the south of the existing treatment 
plant. 
 

3.4.3 Chemical Feed  
The WTF uses and stores chemicals for three different purposes, water treatment, membrane 
cleaning, and disinfection. For water treatment, the WTF uses alum, sodium hydroxide, and 
sodium hypochlorite.  Membrane cleaning uses citric acid, sodium bisulfite, and sodium 
hypochlorite, and disinfection uses sodium hypochlorite. 
 
Aluminum sulfate, Alum [Al2(SO4)3], is used for coagulation and enhanced coagulation. It is fed 
as a bulk liquid and is delivered to the WTF by tanker truck. Alum is stored in the chemical feed 
room in a polyethylene storage tank. It is fed to the treatment process as a neat liquid, meaning 
unblended with water, through a chemical feed pump panel. Alum is an acid and tends to lower 
the pH of the water as it is added. Alum is fed at the rapid mixer. 
 
Sodium hydroxide, caustic soda (NaOH), is a base that is used to raise the pH of water. It can be 
used for pretreatment to improve the effectiveness of the coagulation process as part of enhanced 
coagulation, as well as, after the treatment process to adjust the pH of the water to restabilize it 
before it is pumped into the distribution system. The WTF uses sodium hydroxide for both 
pretreatment pH adjustment and post filtration stabilization. Sodium hydroxide is delivered to the 
WTF by bulk tanker truck. It is stored in a polyethylene bulk storage tank in the chemical room 
within the treatment plant. Sodium hydroxide is fed at the rapid mixer and in the finished water 
line after the membrane filters. Sodium hydroxide can also be fed to the clean in place (CIP) 
process for membrane cleaning. 
 
Sodium hypochlorite, liquid chlorine (NaOCl), is used for disinfection, as a pretreatment oxidant 
to promote enhanced coagulation, as a CIP chemical, and as a disinfectant. The WTF is designed 
to inject sodium hypochlorite into the raw water at the rapid mixer and into the filtered water after 
the membrane filters. Sodium hypochlorite can also be fed to the (CIP) process for membrane 
cleaning. The WTF primarily uses sodium hypochlorite as a disinfectant injected before the 
contact chamber at the plant. 
 
Citric acid is used to clean the membranes as part of the CIP process. It is delivered to the plant 
in carboys on an as needed basis. The acid is fed to the CIP tank for mixing by the Pall CIP control 
panel. Once blended it is fed into the membrane module to help remove hard water scaling and 
other foulant build up on the membrane fibers. 
 



January 2020 
City of Salmon 
Water Facilities Planning Study 

 
 

217105-000  Page 35 
 

Sodium bisulfite, like the citric acid, is used in the CIP process. It is delivered to the WTF as 
needed in carboys or drums. The sodium bisulfite is fed to the CIP tank by the Pall CIP control 
panel. It is typically used to neutralize chlorine compounds but can also be used as a preservative 
for membrane modules. 

3.5 DISTRIBUTION SYSTEM 

3.5.1 Distribution System Criteria 
System Pressures 
Idaho DEQ has set specific minimum water pressure requirements. Water pressures at any point 
in the distribution system must not be below a minimum pressure of 40 psi during Peak Hour 
Demand conditions, excluding fire flow9. Water pressure at any point in the distribution system 
must be maintained above 20 psi during MDD and fire flow10. If pressure in the system drops 
below 20 psi the system is at risk of contamination and in violation of State of Idaho regulations. 
 
Normal operating pressures should typically range between 60 and 90 psi. Pressures above 100 
psi should be controlled with pressure reducing valve stations installed in the distribution main11. 
Higher pressures typically increase the amount of water lost due to leakage and the potential for 
water main breaks. In systems that rely on pumping to provide pressure, excessively high 
pressures can be indicative of higher than needed energy consumption. 
 
In a letter dated October 30, 2013, the City of Salmon received notice from Idaho DEQ that they 
would not be required to comply with the 40-psi minimum pressure requirement during peak hour 
flows until the City’s system had been substantially modified. Within the same correspondence, 
Idaho DEQ stated that the City’s system would be substantially modified when there was a 
combined increase of 25% or more above 1985 levels in either 1) population served, 2) number 
of connections, 3) total length of transmission lines and distribution pipe, or 4) peak and average 
demands (IDAPA 58.01.08.003.132). See Table 3-3. Based on information provided to Idaho 
DEQ at that time, the City had increased in total length of waterlines by 15%. Based on this 
information, Idaho DEQ stated that the City may comply with the former 35-psi minimum pressure 
standard. This correspondence is provided in Appendix D. 